§ CATALOG NO. G6F.

% COLT
mmParts Catalog

@ﬁodel 2110

Compact Tractor

COLT MANUFACTURING COMPANY, INE. -
WL D e S B Battes. Ly AL B



Parts Catalog No. G6F1

COLT 2110 COMPACT TRACTOR

TRACTOR MODEL AND
SERIAL NUMBER

TRACTOR MOD@i@SIGNATIONS ENGINE MODEL DESIGNATIONS

=
21 lé@actor C10578 Engine

When using this catalog, notice the reference to serial
. umbers of vari components noted here and listed in
Serial Numbers numbers o rious components note

the "description' copy. By referring to correct serial num-
bers, proper parts identification will be assured




GENERAL

iIndexes

This Parts Catalog is arranged for easy identi-
fication of Genuine COLT Service Parts. An alpha-
betical index is provided at the front of this Catalog
to locate the major groups or assemblies. A nu-
merical index at the rear of the Catalog gives the

part numbers and the pages on which they are
described.

lHlustrations

All parts are illustrated in "Exploded Views'"
which show the jindividual parts in their normal re-

lationship to each other. Reference numbers are
used in the illustrations. These numbers corres-
pond to those in the '"Reference Number'" column

and are followed by the part number, description and
quantity required.

Indented Description

Indented parts in the descriptive list are a part of the precedi
The quantity shown in the '"Number Required' column is thi
cept where parts are indented in descriptive list. In this case

for the preceding assembly or sub-assembly.

NUT - 95/b sves .
WHEEL - steering - - **

BALL - 5/16" 42

Terms "Right Hand”

aswis ® 8 & 02

t A .....

U-bol - txg 608 BNGT) e 2
R e e
g 1129: Gt 5k 1{378 N}-‘C- - ex hd, plated «oocvocet " 2

T N AEXAINNSTT)) e eeneememmsmn?
9 13- 644 BOL % ........... 1
10
12
13
14
15
16
3T
18
2 PO D) RETAINER e e
20 A LEVER & BOLT ASSY ----------------------------- 1
21 STUD c adj“Sting ............................... 1
Zz NUT 5 adjuscmg .............................. 2
gi A Zg;(l) PI..UG-acijll.\s’cing..........““.-“””““”““:Z
p ’ bearmg ............................
e v gXLL - retainer assembly et o2 en 82T s e 18
e ngég RETAINER - ball «cocco
i §

2
28 211- 9

INFORMATION

Orders

Orders should plainly specify correct part num-
ber, full description, quantity required, machine
model and engine model, machine and engine serial
numbers, method of shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The re-
vised pages will be issued withthe same page number

as those they replace and the '"issue' number and
date will be advanced.

It is imperative that revised Parts Book pages be
inserted into their respective Parts Books as soon

as received. Failure t so will lead to confusion
and defeat the purpo he>book.

O

or sub-assembly.
b@‘ of parts used on a machine ex-
ity shown is the number required

se

l

and "Left Hand”

"Right Hand' and "Left Hand'" sides of this machine are determined by standing at the rear of the unit

and facing in the direction of forward travel.



Page
Battery .. .. ... o s s 5 e, e eA R ek e e 9 MUBEILY | Lo o oimial 5o sisie oim) wiéis et ahohnele
Belt, Starter-Generator , . . ............ 7 PTOSEront (1. o Sl s e s leisens et s
Electrical System . . . .. cciw e oo sosos o 9 Pulley,-CIUtCh: § o i 6 e vis oo e ol aios s sisyele
Engine Attaching Parts , .. ............ {f Starter-Generator, ,.........
Exhaust System, . ., . . T ehate e ers e 7 TankSFUel s it | e et et et A tE,
Fuel Strainer , , , ., ... ..........c.... 5 Throttle Linkage, . . . « sis et oo oo oo oe
FuelSystem., .......oo0eceeeecencns 5

BASIC TRACTOR SECTION
Axle, Frontel Ll i s . e e e v...15 Headlights . ... .. 085 . ..
O L et e el v oyl o ons heder o38 o7e 19 Hitch , .. ..........

Baffles & SIroudsy o (15 . cisiee o eae o 7 Hood, ,.......
Belt, Drive , ... Ry et e e Yo e 25 Implement Lift
Brakesisecs Sl it o e ety 23 Instruments ,
(T el e e MR- S, 23 Seat, Operat
Decals e e A T AR D 27 Steering
Fenders . .o ohis . S seelotadd Transmis e
Frame,......co0ccvvetnnncncenses 29 Wh Front & Rear
@rilies, Nk, R ire BNt 4 o sl ois oLeialae 29 @

ALPHABETICAL INDEX
ENGINE SECTION







REF. PART NO,

21%
22%
23%
24%
25%
26%

* Used on tractors
** Used on tractors

Printed in U. S. A,

Cc
C
A

173-
25-

C
C
C

214-
173-
25-

C
A
C

217-

B
A

193-

W ww

B
B
B
B

10479
11529
70100
215
224
10657
11358
10678
103
207
104
11545
70099
10483
200
53256
70103
8

53256
51980
51978
51979
51977
59393
51975

COLT 2110 COMPACT TRACTOR s

FUEL SYSTEM

DESCRIPTION REQ'D
TANK - fuel. . .. .... <)l atnlsl 6 be tnie) selie s o) ehal shets e a2 lo 2 |
CAPI= Ol EANK S+ o0o o oo o 5 6 5 o0 o o aie o aie ol s o ee s S 1
STRAPI~{uel £ank MOUNtING « - < sn o ais s 0.0 oo sis o 5576 5 o2
SCREW - 1/4"x 1-1/4"rd. hd.c c e ¢ . . . . O RIS s Bt oo O o 2
NUT - 1/4" SquUare « s o« « e« s o o « T s e o eiel 62
ELBOW = 6] 1INE « ¢ ¢ ¢ ¢ ¢ o s 6 e 0 coesc aesoinsesosssssse 1
HESE="fuel HNa; 10=1/4". v o s e s ¢ s ssis o o shoriorsi s o e s s s osis o 1
BLBOW - fuel 1ine s oo o s o 605 o 0 5.6 & or iatleiemiol v e TERatr e LW b U8 1
CLAMP - hose, 1/2". c e e ettt eeeeeennnn ALY R L o2
SCREW = 1/4" x 5/8" rd. hd. MaChine « « « « « ¢ ¢ o e o v o s o s o oo 3
NUT - 1/4" N.C., 2Ine platad s, ¢ « « v s 0 500 606 88 5sd e 3
INSERT -breather « « o ¢ ¢ e o e v 0 0o eeue 5 O Ay 00 Frr ) FS
CLAMP - fueltank mounting « « ¢« ¢ ¢ e v et e v e e nnnennss se 82
TIE BAR ASSY:s ¢ cis.ohee dleforeto o oiia oie sherShstn ol e tenelet et telals ois 1
NIPPLE - 1/8'" x 3/4" close brass «....... A e s N e T 1
FUEL STRAINER ASSY (Repairs Page 21). « o o 2 0o .. 5o oon'hdn 1
FITTING -~ fuel line, nylon « « « ¢ c et cocoeoveonnoanccsens il
LOCKWASHER - 1/4' Shakeproof (TN « e e v e oo v o mvmvnnnn 3

FUEL STR
°

FUEL STRAINER ASSRONN: « ¢ e o ¢ o o o & cunt an e e te. ahe e TeUtetty 1

COVER - fuel

numbers below 660040.
numbers above 660040.

June, 1966

e






REF. PART NO

1 115- 201
2 192- 21
3 129- 103
4 C 10929
5 C 10560
6 C 10561
7 113- 118
8  195- 103
9  192- 20

10 C 10866
11 C 10427
12 187- 1008

Printed in U, S. A,

COLT 2110 COMPACT TRACTOR 7

ENGINE ATTACHING PARTS

DESCRIPTION REQ'D
BOLT - 3/8" UNC x1-1/2"hexhead . . . cecooecccccececs ol
LOCKWASHER - 3/8"SAE. . .. ctceeeceoes S TR0 G G B OIGTE .4
NUT = /81 NIC.ohOX o'c e o1 a5 5 siio sio 050 oo oe s oo one e s 4
DEFLECTOR -engine air . .. ... .o ccceeteecececcanccs 1
MUFFLER, exhaust « ... v o oeeeeneanccoecosscncssnns 1
CONNECTOR, muffler toengine . . . « « e e e v e ev oo 1
JOREW = 5/161=18/X 5/8!"heX CaD/. « cic s = o o a s 10 (6l oo siiolo s el
WASHER - 5/16" SAE, plain. « « « e e e o e a0 v $6 e e elels 6 sishens 1
LOCKWASHER - 5/16"SAE ¢ ¢ ¢ e e e 00 v eeees SO0 500 O o |
BELT - drive, starter-generator ......... 5 G s G 0 00 D q:
CONTROL - throttleandchoke . . « c v v e 0 e v e v e ele] e leNorelial abogs 1
SCREW - #6 x 1/2" Phillips panhead ............ ol s ke v 2

June, 1966






COLT 2110 COMPACT TRACTOR 9

ELECTRICAL WIRING AND HARDWARE

REF. PART NO. DESCRIPTION REQ'D
1 C 10474 SWITCH - light « ¢ e c e v e e eeeeen i B et ) ole TN elaretee]
2 C 10397 LIGHT - generator indicator (with leads) «« <<=+ R |
3 Cc 10721 SWITCH - ignition (incl. key and nut) (Keys not furnished -

mustbemadeloga]_ly) ................. R I |
4 C 11641 KEY - ignition switch+ «+ <« R cle aimie stene cesee?
5 (& 10549 HOLD DOWN - battery « e+« ccccceeeececccecs ceessowen s 1
6 C 10461 BOLT - carriage, battery positivee « ¢« ¢ c e e ccoceceoeccon o1
7 129- 419 NUT - wing, battery positive « < ¢+« sielleiis sive e, siie iE $lvie @ 1
8 A 70202 STARTER-GENERATOR - Delco No. 1101970 « ¢+ = s~ sieei]
9 A 11280 HEADIAMP - 12 VOlt + ¢ ¢ e v o osesesoascons % Snei ofs o« ol slokole 2
10 A 11276 GASKET - retainer ring « e c s cccccceccercccscccccce 2
11 A 11275 RING - headlamp retainer « « « « = =« R R *2
12 187- 1102 SCREW - #6 x 1/2" pan hd. self- tapping ------------------ 6
13 C 11247 SOLENOID - starting « ««c e+ ssoosesececceces RS |
14 113- 101 BOLT - 5/16'" x 1/2'" UN hex hd. plated R I ceee e
15 192- 20 WASHER - 5/16" plated ««eccooesesnosoccescncnsenee
16 C 10836 NUT - speed type "U' e« e v oo v eoeveonns N I S O 2
17 A 70221 REGULATOR - voltage Delco No. 1118988 =« <« « oo oo ceees 1
18 187- 131 SCREW - 10" x 1/2", self-tapping/Fat head RPN 2
19 C 10470 CABLE - battery - positive to saole I RS |
20 C 10473 CABLE - battery - negative tg ceeeee . R 1
21 C 10471 CABLE - solenoid to startgz=genepator « - « « s e oo e eeecee S |
22 C 10985 WIRE ASSY - headlight to girouiyd « + ¢ ¢« - - o Siie i) slst e tete 1
23 129- 409 NUT - wing, batter oo e e wiw v we w6 Sewe w ceeel
24 C 10469 BOLT - carriage, ative « - ce e e e e 1
25 C 10588 WIRE - switch to hits, 40" blackes + + ¢« -+ % pine eiie e s¥e et o
26 C 10587 WIRE - regulatgr’ t switch 10" yellow « = =« = =+ oo S |
27 C 10590 WIRE - re 0)solenoid, 12 1/4" black « « » -+ + R I 2
28 C 10586 WIRE - regu gtound to solenoid 7-1/4" white. « « < . . . Sieioeh]l
29 C 10837 WIRE - p\Switch to regulator, 7 1/2"red «cccoc oo 1
30 C 10838 WIRE switch to solenoid, 12-1/2" blues « + = e « o o o o« » » 1
31 C 10592 i3 tion switch to magneto, 36'' green « -« ¢ e e e 00 e 0o 1
32 C 10585 sgulator field to generator field, 22 3/ 4" black ----- sie7l,
33 M RY - 12 volt e s e s e e e . e e eeec e .1
34 C

Printed in U. S. A.

20164 BAT oo e
10839 RE, ignition switch to ground, 9" white - « - - . . - R S |

June, 1966



10

)

—— £




COLT 2110 COMPACT TRACTOR 1

¥ A70202 STARTER-GENERATOR

REF. PART NO.

OO -TH U WN -

26 NSS

i

Printed in U, S. A.

DESCRIPTION REQ'D
BOLT - thru (includes Washer) . « ¢ « c e c s e evecocsoooooscss 2
FRAME ASSY - commutator end =« ««««ce oo ccoesssce s 1
RING - bearing retainer « « ¢« c o s e s e oo vosoccccoceees 1
BEARING - commutator end ball « . ... .. oo hella e st e NeRene R |
HOLDER KIT - ground brush « « « « « ¢ e e v et e v e o sie siwie v leiniei]
HOLDER KIT - insulated brush ..... o o ois w0 e siie v o s eils myw 1
BRUSH ASSY e ¢ia oo v s ero s e sio o0 e osisosess s asess o2
ARM - brushpressure .. .....ceceeeoee. o oieie wie o wrieiEe] ohielD
SPRING'= DLUSR AL « o5 o s o s s 0s as o0« sie s ole oo seiesls oo 2
COILASSY -field R.H. . .« c e e c e v e o (o1 018 FnekisNove oe e e Reehe 1
STUD - armatureterminal ......cccecccecocecococeos 1
BUSHING - insulated, armature stud . .. ..c.cc0eceeeen S |
WASHER - armature stud « .. c¢c o000 s o s o el aneh el sl odite s 9
NUT - terminal stud 12-24 heX « s« oo oo s s cveoseoesossisaos 4
LOCKWASHER - terminal stud #12 . ..... S vl o) & e, wl hake e -4
WASHER - insulated, field stud. « - « « e e e et e v oo eoencens 1
COILASSY -field, L.H. «+cccococecccococcsscnccsons 1
STUD - field terminal .....

BUSHING - insulated, field stud
INSULATOR - field coil

SHOE - pole, s« = s ¢ e e oo .
SHOE - pole, « « + o e o v« @

ARMATURE .....

KEY - WoOdruff, 21NRMIe 7 « « « + v oo vnnonnsnnanos
SCREW - pole . . . %y S O .

BODY - starter géfierafor (Order A70202) « - -+« o v - ceeee 1

SCREW - 10-3Z= PALHAR cle 50 o o0 eie 66 8 o e el 8e Aie e o 3

LOCKWASH Y16 plated «cccccecoco oo P

RETAIN ="bearing (includes ref. 37 & 38) « « + « -+ - - S |

gretainer .. c.cvcceecccicerttcoronnn 1

N ,driveend ......cc0cicicii ittt a0 oo i1

ASSY -driveend . .cccceececenane TR e |

B DB S22 2« o v o v o poalas 600 5w 5 e e s 1

- starter - generator drive . « « « . et et e e ol
ASHER = 11/16" plated « - « c o oo a5 o6 oo o 5.8 me ol e orenD i
- armature shaft, driveend............. SR s i Sl

34 ULE

35

36 4 :
37 ETAINER - grease (Order A72050) « . e ccooveeveecsocees 1

SEAT:— felli(ORderTAT2000) « - o 5 v s o sioisie o e s ol bie oo s s iolsisoe 1
SPACER - armature shaft, inner........cccccv . & eyt en omie ol

t parts order or warranty adjustments for the Delco No.
starter-generator will be handled by the local authorized
Service Station.

June, 1966






o

REF. PART NO

1 C 10569
3 C 10570
4 25- 1510
5 A 70058
6 C 10364
J 192- 19
8 129- 501
9 13- 644
10 192- 21
A 70056
12 F 19645
13 A 72011
14 A 72012
15 NSS

16 25- 1510
17 A 72014
18 219- 14

19 A 72015
20 A 72013
21 A 72022
22 A n72017
23 A 72010
24 A 72021
25 A 72018
26 A 72020
27 NSS
28  211- 9
29 NSS

Printed in U, S. A.

COLT 2110 COMPACT TRACTOR 13

STEERING GEAR

DESCRIPTION REQ'D

MEDALLION - steering wheel .....c.ccccocecessscccscca 1
RING =medallion retaining . . o« /s oo o o o5 5 s o st jslohes.os o s 1
N/ NI N OX eksls: o o5 oo/ st(s) 50 o5 leherist o) w (orsl o (s o o oials ol
WHE R I =tStEBPINg Ecic=c /s ool .o 'v5 o1 50 o) & oTais 6, s isiialis] 5 wron s iolkenate 1
Bebolt = strggear Mg, .- c s o oo vssissnssosssiossosses 1
LOCKWASHER - 1/4"plated .......... ICE 3 4 SO o o O
NUIL = 1/ 48N C- hoX ACOIIl o « o5 s o oo 65 e 5o so oo 8itiains ois e 2
BOLT - 3/8" x 2-3/4" N.C. hex hd, plated . ..ccococicvecone 2
LOCKWASHER - 3/8'"plated .......... S e D O R O 2
STEERING GEAR ASSY 50 o oo 5% s oo s sies=s o0 = ae o s atstelehale 1

SEATIS falt ol ciiisl ettt e/l is.c s o s o o0ur o sl oo o) bilelsualiomel e barone 2

BEARING - spacer (NYION). « «c s-s.c cocs o oo sssisbesoss 1

RETAINER - bearing ......ccc00000. o o el s e g Lo R RN e ol

HOUSING AND TUBE ASSY (Order A70056). . . oo oo veeenn. 1

NUTSSHam 6/ABUENMERHEX M. | o0 ore oiilL oaete als orersre o aislie 6 ans 2

IWASHER — DEOHZO RSN, 10 1o o o] ois ol e o " oailol s7o-ls Sy /s iumte

FITTING =100 L= - o0 (o s el au o siie o0 s o s @i 0/le wor'sl ' sis sl sie aie

ST, oo o e iore eislolelts iohoi s/ s

RETAINER -seal ........

LEVER & BOLT ASSY

STUD - adjusting . .....

NUT - adjusting.....

PLUG - adjusting . ..

CUP - bearing. .

BALL - retainer as
RETAINER -
BALL - 5

CAM AND Y - (Order A70056)

June, 1966






COLT 2110 COMPACT TRACTOR 15

FRONT AXLE

REF. PART NO. DESCRIPTION REQ'D

1 129- 125 NUT - 1/2n N.C., hex plated ......................... 2

2 192- 23 LOCKWASHER - 1/2" SAE, plateds « < s ccccercceccoccce * 2

3 A 70055 JOINT - ball, 1/2" s et e s e e e s e s e e e D 1

4 C 10247 ROD-draglink «-ccccereceesocececcnn ce e eanos ceel

6 141.. 6 PIN - tie bar and drag Jink **ccc e e e e oo oo osceccescen -3

7} 132~ 47 PIN - cotter, 1/8" X 7/8" ................. B I 3

8 132= 73 PIN - cotter, 5/32" x 1155 U A ORI IR IR U SRR 2

9 195~ 45 WASHER - plain, 3/4n ..... B I e s 0o s e s e e s e 2

10 C 10209 AXLE -~ front + «+ s s s e v ecoescsescoassssanncccess 1

11 C 10240 SPINDLE - right hand + s+ cecece e cecacccccancnnn 1

122 iEE 10241 SPINDLE - left hand« » * * =+ ++ s esssseeeecccccsccccns 1

13iE¢ 10235 TIE BAR - spindle - + e s+ st s eeeececencecocanceceone 1

14 219- 8 FITTING -lube » ¢+ ¢+ oseossesesesccccsccs ol e’ wriel el 6w TR 0l 3

15 C 10501 PIN - axle pivot (See C10500 for tractor w/PTO)« =+« ===« 1

16 192~ 21 LOCKWASHER - 3/8n SAE ¢+ ¢+ e s o e e e oesccesscccscocs 1

17  113- 205 CAPSCREW - 3/8"x 5/8" FHBUNC °*°c*°°"°"*c°-°rccccoces 1

FRONT AND REAR

20 A 70184 BOLT - rear wheel lug - « - « -

21 C 10314 BOLT - rear wheel lug . - .

22 A 70183 WHEEL - rear (For f

23 C 10263 WHEEL - rear (For €ive\bolt

24 A 70144 HUB - rear wheel, 4 O evnsnnsess

25 C 10446 HUB - rear wheel, BN s ltars iatal ekens io: 510 oi'e wils ialslls ohis el aliel

26 A 70479 WHEEL - front NN EE et o sl Ratie ol (8 1a%5 o s ols siieris e & Sfieilells

219~ FITTING - lu , 1/8" NPT < [Sieilets
1-1/21 ¢ ¢ 6 oias s e s onoacsnsese S B

1-1/4", SPACET « ¢ « e st o v o s v onns . o ¢ shale 2

WHEEL o s o s s o 50 49 s & » shiielniew s o IR S o4

Printed in U. S. A. June, 1966






REF. PART NO.

1 C 10880
2 C 10525
3 C 10487
4 132- 24
5 C 10883
6 141- 2
7 15- 512
8 92~ 5
9 25- 105

10 195- 17
11 C 10311
12 92- 6
13 13- 640

15 C 10500
16 C 10502
17 C 10503
18 126~ 22
19 C 10504
20 C 10505
21 C 10506
22 C 10507
23 192- 21
24  113- 205
25 195- 522
26  83- 56

Printed in U. S. A,

COLT 2110 COMPACT TRACTOR 17
PULLEY CLUTCH

DESCRIPTION REQ'D

LEVER -clutch control -« « e« ccceeceeeccocccsosccscssns 1
LINK - clutch control - - « - . o) 06 o afeleTlalsda; 05 8 S Solei shsls s Ire ok 2
KNOB = 1€VEIr + ¢ ¢ ¢ ¢ ¢ o ¢ s 6 s 0 00 0soossossoossssssscoes oo i,
PIN - cotter, 3/32" X 1/2"c e e e o v vt e tvtneononcnsnennns 2
PIN-sSafety « o« o e e v eevvecnceneneeneecoeccecnsns 1
PIN - clevis, 1/4" X 3/4" e v vt e e eeenennracnannn. 8 G0
BOLT - 5/16"-18 N.C. X 3/4". c e c e et v ceosococccss oslelerenl!
LOCKWASHER - 5/16"SAE.......... SLsi6 simistells e il el 1
NUT = 5/16"=18 N.C. - o oo e ccoscovosasssssosesssssses 1
WASHER - 1/4"plain « « ¢ e o =« o« s e sisieie s s b e s e s e Bs ons 3
CLUTCH - PTO "V" belt (Parts not serviced). - « « ... SR |
LOCKWASHER - 3/8" SAE. « « c e e ¢ 0o v R e o O e 1
BOLT - 3/8"-16 x 2-1/2", hex head. + « « ¢ e e e v e v v v e eenenn 1

FRONT P T O. (OPTIONAL)

CARRIER - pivot and bearing o s 8 s g B 8 e s s 0 s s 0 s s s s s e e .. 1
BEARING - sintered bronze* * * * AN I )
SHAFT - PTO pulley - *** e e NN\ ¢ 0o R I 1

KEY - Woodruff #13 SAE - g .................... 2
PULLEY - drive ** ¢+« @ --------------------- 1

June, 1966






REF. PART NO.

C 10486
1 C 11161
2 C 11219
3 35012
4 C 11220
5 C 11162
6 C 11163
7 C 11164
8 C 11165
9 C 11166
10 211- 5
TESE S BlL6
12 € 11168
13 C 11169
14 C 11170
15 C 11171
16 C 11178
17 13- 440
18  92- 4
19 C 11172
20 C 11173
21 C 11174
22 C 11175
28 .C- 11176
24 A 11538
25 C 1117
26 A 27287
27 C 11179
28 C 11180
29 C 11181
30 C 11182
31 C 11183
32 C 11184
33 C 11185
34 C 11186
35 C 11187
36 C 1118
3¢ € =
38 C 1
39 €

40@@ 5

Printed in U. S. A.

COLT 2110 COMPACT TRACTOR 19

TRANSMISSION
DESCRIPTION REQ'D
TRANSMISSION - Peerless - #2310A . ¢ « c e e v e e e v e v v v SR
LEVER & HOUSING ASSY - shift (Incl. Nos. 2 thru?.cccceeee 1
RING - Snap « «secoecee eceoosscsessssss e e A5
RING - quUAd o «osocoooceccconcscnss oialeilelte s v s ewselle e o
PIN-=2YOll:.occooocecocos oo s ws wie s o 3o e e oo see s e |
HOUSING - shift lever. « « « « ¢ ¢ ¢ o o o o 0 wae s s e e o o s s e 1
KEEPER-shiftlever..... .............. o s sl s eis ve e 1
IEVER = Shift s o« oo s o0 0coesosevsosessssess BRD G 1
ROD ASSY - shift (Incl. Nos. 9 thru 12 and 24). A I 1
I DRENGE Sies olo s o 5 o5 s s el ehntebel ot dhokunelioie (o) oi s [aradaieis O A 2
BALL -Ste€ls ¢« ¢ ¢ ¢ ¢ o s e s s oo e oo osecoeeos e e e e sis e e e o
FORK - shiftere « e s « e o e e s e s 00000 oee ees e e seoseee?
ROD - shifter: « « e e e s e s s e s e 000 eessee . .. =
ROD ASSY - shift (Incl. Nos. 9, 10, 11, 14 a.nd 24) ----- e e e e ik
ROD - shifter <« ccccoeoeceoeee s s e s s et e e se s ee e seie .1
AXLE. 5 oo o sirih o ueTe s uns o e se v ie 8 oie » o alis, e 8 %W e % e s |
WASHER - thrust ...... ohel e lolle w6 e wle uie & o 0iie vl niiete to RNELS 12
SCREW - cap, hex head, 1/4"-20 X 2 i) e (9] & ) 21w ielexnfose .4

LOCKWASHER - 1/4" ¢ e v v v v AN
GEAR -ring « « e e o oo IV ifle; w o a8 i0r 00 ok i e Ekele e i}
PIN-drive............. s 6 4w s Y OO OGO o3t L
BLOCK =drive . e« ¢« AN A s s ©a 8 biel Bl R
PINION - bevel ... IANR) REE - o s v e s sedete olere 2
SHAFT&GEAR-br%? ..... TR e o 5 iela e e e e 5 SR 1
- 5e, g T R AN, S o N I T - 2

SHAFT & BEARI pinion (Incl. No. 26) ...... TR |
................ .io® RS ¢

- (Incl. No. 28) ....... sheleloiele - o |
............................... o3
................. I e & e o) i |

M AN COVEr B, /. o . iicia ciols slare v uis o8 o el

hift lever housing ., o Shass serRls e R B e |

-! g (Brdand4th)........... I e U R 1

shlftmg (1st, 2nd and reverse). . . . ... ... et el gete 1

=bevel. .. ..:.. ehaieleaet e s e R Syl e ol 0% S et 2
S T e e e e T AT R AR R R |

EAR CLUSTER ASSY - (Incl. No 2B) < s oo T s s o6 wie e e i
SPACKR:. . . c0s5 66 sssoeososssssnsesesesss R TS 1
RING =/S08D « o575 « s o5 e siis s 0le om sieie IO TR
SHAFT -input......cccc0ceceecee viieiie w0 el o e BlEHR el e 1
SPUR GEAR -inputshaft ............cc0c0cececeneen 1k

June, 1966



20

13



REF. PART NO.
11201

41 C

42 C 11192
43 C 11193
4 C 11194
45 C 11195
46 C 11196
47 C 11197
48 C 11218
49 83- 412
50 F 53650
51 83- 514

52 221- 672
53  92- 5

54 C 11200
55 A 27999
56 C 11202
57 C 11203
58 C 11204
59 A 12652
60 C 11206
61 C 10205
62 C 11207
63 R 21491
64 C 11209
65 C 11210
66 C 11211
67 C 11212
68 C 11213
69 C 11214
70 C 11215
71 C 11216
72 C 11208
73 C 11223
714 C

% C

76 C

Printed in U, S. A.

10822
1122 @
10

COLT 2110 COMPACT TRACTOR 21

TRANSMISSION

DESCRIPTION REQ'D
WASHER - thrust: -« . e R NS i 0 o G o 2
SEAL & RETAINER ASSY - oil (Incl. No. 45)- « « - - ‘ese s se e 2
GEAR -output e ¢ e e e o0 0 e v e v oo e e oo e s s s e s e s e e e 1
PINION - outpute « « « -« eecsssssc e e e e s esseesecsel]
GEAT =01l s svss 50 s ote o OGO DO L e dehsnays o) o e le o ts )
HOUSING - axl@e+ s s s oo s oo coccccaces 35 O RS SIS o a2
CASE ASSY - Transaxle (Incl, Nos. 54, 55, 57 and 63)« - « « =« « « - 1

NG LS T i o P G PR U S R

COVER ASSY - Transaxle (Incl. Nos. 54, 55, 57, 59 and 63)... .- 1
SCREW - socket head cap, 1/4"-20x 3/4" . ... .. T ...9
PIN-dowel. ¢ c e e c c e 0 cooeee ole s w v w6 & o o1l siieeie el ¥ 4
SCREW - cap hex head, 5/16"-18 X 7/8". « « v« st e e v v e e ..8
PLUG - magneticdrain. . « ¢ e e e e e e e e e eeenn

LOCKWASHER - split 5/16". .

B
B
B
B
B
B

EARING - needle
EARING - needle
EARING - ball. .
EARING - needle
EARING - ball. .
EARING - needle

SEAL - 0il <« ...
WASHER .. ...
SHAFT & PINION -

BEARING - needle X O s

SHAFT - reverse
SPACER - rev GESe

---------

.......

IDLER - revexn :é’j ...............................
2 2{e eth) ............................

------------

--------------------

--------------------------------

June, 1966



22




EF. PART NO.

R

1 C

2 C

3 C

4 C

5 132-
6 195-
1 C

8 129~
9 C
10 C
11 132-
12 92-
13 C
147 C
15 C
16 126-
17 192-
18 C
19 A
20 129-
21 C
22 126-
23  83-
24 C
25 C
26 13-
27  95-
28 92-
29  25-
30 13-
31 92-
32 95-

Printed in U. S, A.

COLT 2110 COMPACT TRACTOR 23

CLUTCH AND BRAKE CONTROLS

10310
10774
10775
10773
24
103
10776
101
10794
10571
46

8
10750
10518
10519
24

19
10792
70418
101
10307
16

46
11284
10741
640

6

6

106
612

DESCRIPTION REQ'D

PEDAL - foot brake and clutche « « ¢ ¢ ¢ ¢ ¢ e 0 e e o0 coe oy SR |

LINK - brake, front « « « e« e e e et et eneeeecencenn SR |

LINK - brake, I'éar « .-« ccececeesosccscsnscscnse eeeel

LINK - brake, lock: « « « « « « O e tc e st es e a e .1

PIN - cotter, 3/32" X 1/2"e ¢+ e e e vt et e tntneeennencnnnas 3

WASHER = £1at, 5/16"« « + « « s e o s e o s o neenennnonsnnenns 5

NUT -brake, IoCK o « c oo e v cvooeecoesscssnscocsonnss 1

NUT - hex, brake adjusting « .. ... e e ets we e SR e 2

BELLCRANK - clutch control « «« « s« o« .. 0 59 oo s e 0 bees s 1

NYRINER - 1/27 LD, 2 9/187 QL S « « v » @3s o570 n 5.0 = 0 0 5 350 .2

PIN - cotter, 1/8" X 3/4" ¢ e e s et v it tereneneneencnnens

WASHER - ﬂa_t, 9/16" .................

SPACER - belleranke « « e s e s o e e o s 2 0o o oococsace

LINK - clutchpedal « « ¢« o cceevecenenn oo

LINK - clutch « « ¢ ¢ e o s o« .

PIN - cotter, 3/32'" x 1/2Me e e oo e ettt et e nseseenans

WASHER - flat, 1/4™ « c e ccoveooccssnnocascnccccsnns

EYEBOLT: ¢ ¢ ¢ e ¢ 0 e 000 .« c e s e

SPRING - clutch o« ¢ ¢ oo o0 oo

NUT - 1/4"-20, hex plated- -

DRUM - brake: « « « e o « s o«

KEY - Woodruff #9. - - « -

SCREW - set, 1/4"-20X 3/ QU Q)p pt.e s s evvveeeccncennnn 2

BAND - brake « « ¢« e QNN ¢ 65 % ¢ ¢ ¢ et e o eecsceossoscocess oo e
QNS ,SQt

June, 1966



24




COLT 2110 COMPACT TRACTOR 25

ENGINE TO TRANSMISSION BELT ADJUSTMENT

REF. PART NO. DESCRIPTION REQ'D
1 C 10718 BRACKET -Yelt adjusting « « « ¢ « e s e e vt e vt veecneeeenn 2
2 113- 250 BOLT - 3/8"-16 x 2-1/2", belt adjusting. « « ¢« c e e e e e v 2
3 13- 618 BOLT = 8/8"=16% 1-1/8" s.saeseossss ISR 5
4  95- 6 WASHER = SaH 480 . .ot b mis'sesenns sansesnososss 1
5  92- 6 LOCKWASHER = 3/8" « « e s e o v s esenenenenennnnennns 5

TRANSMISSION BELT DRIVE

1 C 10409 BRACKET - idlere « oo s s c s o 0o 0006000 coscsosscscsssss 1
2 C 10463 SHEAVE - idler, 4" OD. «cccceceeococccososocscaccecsos 2
3 13- 820 BOLT - 1/2"x 1-1/4",idler mounting « « « « e c e e e e e v e o e conn 2
4 131- 354 NUT - 1/2", hex, idler mounting « « « « c e e e oo veccecocnnns 2
5 C 10551 BUSHING - idler, Sheave . « « « « ¢ e e e s e e ceeesocascancens 2
6 C 10425 SHEAVE - 6" (on C11190 transmission shaft) « ..« ccc0vuen 1
7 126- 16 KEY = Woodruff #BiCiiia 550 o o o e oo oiie o/ oo sione s s o' o0 sw s o lolee 1
8 C 10716 BELT = T7=5/8" « « ¢ ¢ o v eesesoseeaasencsansannssnns 1
9 C 10498 GUARD =2Delt. - te. N ol teness ol ol aite o 515 /i o) )5 (o) %18 #5001 w (s a7 Hke 1
10 187- 1014 SCREW - 1/4" X 1/2" Self~tapping. « jm o « « = e o s s s s s s v vnnenn 2
11 13- 612 BOLT - 3/8"-16 x 3/4", hexhead . s N\\¢ ¢+ ceeoseee I 1
12 92- 6 LOCKWASHER - 3/8". . ...... SN ohe) & 4lia o) w1 le 010 s isAe sl

Printed in U. S. A. June, 1966



26

LIGHTS

\\\\\\\\\\‘

CAUTION: ALWAYS PLACE TRANS- W§
MISSION OR SPEED CONTROL IN \
NEUTRAL TO START ENGINE

A R A Y



COLT 2110 COMPACT TRACTOR 27

SEAT,FENDERS AND TOOL BOX

REF. PART NO DESCRIPTION REQ'D
1 C 10420 S HICN = S0l e res s Fotis ettt e-lo & asts 's) olere: sielsbiel s keiolo s lwiv ol erions 1
2 C 10305 PAN =TS0t sletis il sleiais o o 8 wls st 5 ol @inielsle s o o e s isl aeiis el 1
3 C 10433 MO NS SeatE st temre os sisle oo s s 65,8 o5 sl's & o srarslis oo s 3
4 131- 351 INUDS G USHBENEC S o v oo e v o oo aie sis B s ais o0 0 500 sis 008 s 3
b] C 10434 SHUPPORT ~BOAL s . o o/c 05055 50 sioiass slois oo s o e eassssses 1
6 C 10395 FENDER ~ PIZht hand « « « oo o0 s o0 o0 o5 8l6 s sie aloie o axe sivie s 1
7 C 10396 FENBDERY= 1eft hanid « o o s s o 55 o056 50 o5 = 'afs o5 ais 6 o6 5o sos 1
8 175- 400 SCREW - 1/4"-20x 1/2"trusshead . .. ccoceceeccocccsas 10
9 192~ 19 LOCKWASHER - 1/4" SAE, plated ... ..coeeeeennnnnnnn 10
10 129- 101 NUT --1/4"-20 N.C., FlL head. . s st c.ofcis o oo wsie o sleie oo 10
11 129- 102 NUT = 56/8"-18 N.C,, 1. hoad \pIfall . o o nesv o n s ooisssnonss 5
12 192- 20 LOCKWASHER - 5/16" SAE, plated. « « e« « e ovevenscncnnsn 5
13 115~ 103 BOLT - 5/16"-18 x 3/4" rd. hd., plated « « « « e ¢ v c o0 e e v v annn 5
14 115- 104 BOLT - 5/16"-18 x 1/2" rd. hd., plated « « « - « c e e e v e v v v e v 1
15 131- 176 NUT - 5/16"-18 N.C. Gripco, plated - « - - s e e veeee e . 1
D L
28 C 11125 DECAL - right l@z ............................ 1
29 C 11126 DECAL - left PUAB « - isiais s o s .05 56 o w8 5 s eims weee ee 1
30 C 10935 DECAL - Coltgri r) ............. oS @ % O e sl e e bie lemeNeltente 1
31 C 11664 DECAL - BELOI N sralis (on snshois 15 svein) Shs oL/ elel Riie b be el e e ki i |
32 C 11659 DECALANFEO L OB DOW = v inons’svie s i wosvn b sm s i 1
33 C 11658 DEC gnition - generator - lights « . . . ... oo e 1
3¢ C 10937 D PidhbreaandSId s < e o se ois s 0 0 0 se S osa B G 1
35 C 10938 T IR EATHEE - .57 o e s Tnis & s ofe o o el gloiiel s oi's /sl s'n oo 1
36 - € 11681 % ERGAULIOIT €075 ¢ o v & viontlets s s 55 s s sis o P AT o T 35 1
37 C 11648 @ o="Model 21105 o s sio s ots s s o s os 5.6 5 o & o @ oo e oe op 2
Printed in U, S. A. June, 1966






REF. PART NO.
1 C 10315
2 C 10349
3 C 10413
4 C 10935
5 C 11582
6 182- 509
] 193- 9
8 C 10370
9 C 1037
10 C 10408
11 C 10596
12 C 10360
13 C 10361
14 C 11534
15 C 10439
16 C 10483

17 193- 8
18 173- 207
19 25- 104
20 C 11533
21 113~ 3
22 C 10283
23 15- 514
24 25- 105
25  92- 5
26 C 11016

Printed in U. S, A.

COLT 2110 COMPACT

TRACTOR 29

HOOD.FRAME AND GRILLE

DESCRIPTION REQ'D
GRILLE: * ¢ o e+ o000 B T I I il
BRACKET - griue mountmg ......................... 2
PANEL - grilles + ¢ s ccccseeecccecccecccacccctnns sie 1
DECAL - radiator grille « « « « e e e e e v e v ecacccocncececen 1
CHANNEL - instrument panel liner: - - « « - . . R I A 1
SCREW - 5/16"-18 x 1' pan head, Phillips - ccccccccc-ccc- 2
LOCKWASHER - 5/16" SAE external tooth= « =+ s+ s s s e evven 2
PANEL:-frontiiside;right hand =+« o * ses ciseisiseis oie o 0o 0 1
PANEL - front, side, left hand -+ -ccccccececcccccc..n 1
PANEL - rear’ gide * e+ s ettt 2
SCREW - #10 Phluips pan head » » =+ - e, Geheye u e & e elelk sl sle’s 10
HOOD + + ¢+ v ¢ oseoeesesossncscscosnsnssscncsascsss 1
SCREW - 1/4"-20 x 1/2", lock, plated =« <+« «ecceveoven ceee 2
BUSHING . « = ot e o il L Sretade/s speiis| o)5/ @ aiis| o e oyaToRels 2
CUSHION - rubber, hood: = = e« s s s e v eeeceeereccneeenns 1
BRACKET - fuel'tank mounting « « e+ e+ e cecosevoocecnenn 1
WASHER -~ 1/4" Shakeproof .......................... 3
SCREW - 1/4" x 5/8" rd. hd. machinef~x_- - - - - R I 3
NUT - 1/4" N.C., zinc plated - - - N)s coscosocsoccsss 1
SPACER -nylon « « « o e v o oo c Nds s o oo s eeseess 2
BOLT - 1/4"-20 x 3/4" plated - . el v ] v alis oo\ tal uil) # e 1
FOOTPAD « =+ s o0 s alo s » AN R A T RS - 2
BOLT - 5/16" x 7/8" N rANhd) S e S s a e s b e s edene 2
NUT - 5/16"« ¢ o ¢ + « & Xo ....................... 2
LOCKWASHER - 5/1 NRNITS B 0 040 Cachor 0 . SO OGODg . 2
FRAME - instrument\pan®l @ « « ¢ ¢ ¢ ¢ o s e o e ¢ 0 o o 0000 eeevoaos 1

N\

June, 1966






OCoO-JO Gk WN -

15
16

18

Printed in U. S. A.

EF.

g

'ART NO.
10343
10336
10338
10342
10347
10356
10482
10485

138- 2007

129- 410

195- 45

15- 612

92~ 6

aaaQaNaQQ

C 10449
92- 8
15- 828
25- 108

COLT 2110 COMPACT TRACTOR 31
IMPLEMENT LIFT
DESCRIPTION REQ'D
LEVER - mplement Jift e ¢ o ¢ e e e e e e e o e e s s oo o e eeceoenen 1
PAD - lift lever =+« « * o o (i o [ailalnt el niiahasS & % olw o oqe BiS R el 4 ok 1
ROD-1liftlever ***+c s e e s ccsecccecccocccccccccoccs 1
LEVER - pivot e = cccsceeceeeccsccccnnen o't i o wibie v 1
ROD - depth adjusting .............................. 3 §
BUTTON -thumb =« = *ccscsceoeeceooos a1 & v fan = eTioN Tader s alabS 1
SPRIN'G’ compression .............................. 1
PIN - spiral, 1/8" K 3/4M s oo ettt ei ittt 1
PIN - Spiral’ 1/4" X 1_1/4" ........................... 1
NUT - wi_ng ------------------------------------- 1
WASHER - 13/16 SAE, plajn * » e cccccececcccccccocccccc. 1
BOLT - 3/8"-16 x 3/4" N.C. hexhead =+ -ccccccceccercccne 2
LOCKWASHER - 3/8" SAE ¢+ ¢ D I T A 2
DRAWBAR AND TOW HITCH
DRAWBAR - hitch® ******sccesececrtecccccccccccnns 1
LOCKWASHER - 1/2" SAE ***®*ccc e e s s s s s s e s e s e s e 2
BOLT - 1/2"-13 N.C. x 1-3/4" ¢ oo o (AN e o v vt orsnoeseenn 2
NUT: - 1/21-13'N.C.; hex s &+ 5 AN W2 o o0 010 oleiaiale e ais o -2

June, 1966



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NoO. NO. NO. NoO. NO. NO. NO.
35012 19 3 C 10240 15 11 C 10518 23 14
A 11275 9 11 C 10241 15 12 C 10519 23 15
A 11278 9 10 C 10247 15 4 C 10525 17 2
A 11280 9 9 C 10263 15 23 C 10534 15 31
A 11538 19 24 C 10283 29 22 C 10549 9 5
A 12652 21 59 C 10305 27 2 C 10551 25 5
A 25423 11 9 C 10307 23 21 C 10552 15 29
A 25441 11 31 C 10310 23 1 C 10560 7 5
A 25447 11 20 C 10311 17 11 C 10561 7 6
A 25461 11 4 C 10314 15 21 C 10569 13 1
A 27287 19 26 C 10315 29 1 C 10570 13 3
A 27999 21 55 C 10336 31 2 C 10571 23 10
A 40736 11 21 C 10338 31 3 C 10585 9 32
A 40736 11 22 C 10342 31 4 C 10586 9 28
A 170055 15 3 C 10343 31 1 C 10587 9 26
A 70056 13 C 10347 31 5 C 10588 9 25
A 70058 13 5 C 10349 29 2 C 10590 9 27
A 70099 5 13 C 10356 31 6 c 592 9 31
A 170100 5 3 C 10360 29 12 0596 29 11
A 170103 5 17%** | C 10361 29 13 657 5 6*
A 70144 15 24 C 10364 13 6 10678 5 8
A 70183 15 22 C 10370 29 10716 25 8
A 70184 15 20 Cc 10371 29 9 Qc 10718 25 1
A 70202 9 8 C 10395 27 8o C 10721 9 3
A 170221 9 17 C 10396 2 C 10741 23 25
A 70398 15 30 C 10397 @ 2 C 10750 23 13
A 70418 23 19 C 10408 10 C 10773 23 4
A 70479 15 26 C 10409 1 C 10774 23 2
A 172010 13 23 C 10413 29 3 C 10775 23 3
A 72011 13 13 C 10420 27 1 C 10776 23 7
A 72012 13 14 C 10425 25 6 C 10792 23 18
A 172013 13 20 c .1 7 11 C 10794 23 9
A 72014 13 17 C 0@ 27 8 C 10822 21 74
A 172015 13 19 27 5 C 10836 9 16
A 72017 13 22 29 15 C 10837 9 29
A 72018 13 25 446 15 25 C 10838 9 30
A 172020 13 26 /R 10449 31 15 C 10839 9 34
A 72021 13 2 <§2 10461 9 6 C 10866 7 10
A 72022 13 10463 25 2 C 10880 17 1
A 72038 11 C 10469 9 24 C 10883 17 5
A 72039 1 % C 10470 9 19 C 10929 " 4
A 72040 1 C 10471 9 21 C 10935 27 30
A 72041 23 C 10473 9 20 C 10935 29 4
A 172042 d 10 C 10474 9 1 C 10937 27 34
A 72043 17 C 10479 5 1 C 10938 27 35
A 72046 11 32 C 10482 31 7 C 10985 9 22
A 72047 11 33 C 10483 5 14 C 11016 29 26
A 72048 11 11 C 10483 29 16 C 11125 27 28
A 72049 11 18 C 10485 31 8 C 11126 27 29
A 72050 11 29 C 10486 19 C 11161 19 1
A 172104 11 2 C 10487 17 3 C 11162 19 5
B 51975 5 26% | C 10487 21 76 C 11163 19 6
B 51977 5 24% | C 10498 25 9 C 11164 19 7
B 51978 5 22« | C 10500 17 15 C 11165 19 8
B 51979 5 23* | C 10501 15 15 C 11166 19 9
B 51980 5 21* | C 10502 17 16 C 11187 19 11
B 53256 5 C 10503 17 17 C 11168 19 12
B 53256 5 16%* | C 10504 17 19 C 11169 19 13
B 59393 5 25« | C 10505 17 20 Cc 11170 19 14
C 10209 15 10 C 10506 17 21 c 111m 19 15
C 10235 15 13 C 10507 17 22 Cc 11172 19 19



NUMERICAL INDEX

33

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
G 11193 19 20 C 11664 27 31 92- 8 23 12
C 11174 19 21 D 32477 11 25 92- 8 31 16
Cc 11175 19 22 F 19645 13 12 95- 6 23 27
C 11176 19 23 F 53650 21 50 95- 6 23 32
(s b Bl 19 25 KO 235260 11 34 95- 6 25 4
C 11178 19 16 M 20164 3 29 21
Cc 11179 9 14
C 11180 7 J/
C 11181 15 17
C 11182 17 24
C 11183 25 2
C 11184 27 13
C 11185 27 14
C 11186 7 1
C 11187 23 22
C 11188 25 7}
C 11189 17 18
C 11190 23 16
Cc 11191 11 24
C 11192 23 8
C 11193 23 20
C 11194 217 10
C 11195 27 11
C 11196 7 3
C 11197 15 1
C 11200 9 23
C 11201 31 10
C 11202 9 7
C 11203 13 8
C 11204 27 15
C 10205 27 4
C 11206 25 4
C 11207 17 4
C 11208 23 5
C 11209 23 1:1.
C 11210 15 i
C 11211 15 8
C 11212 15 28
Cc 11213 31 9
C 11214 17 6
C 11215 15 6
C 11216 5 10
C 11218 29 18
Cc 11219 5 4
C 11220 11 27
C 11222 27 8
Cc 11223 29 6
C 11224 9 18
C 11247 7 12
C 11284 23 24 83- 412 21 49 187- 1014 25 10
C 11358 5 7 83- 514 21 51 187- 1102 9 12
C 11529 5 2 92~ 4 19 18 192- 8 11 14
C 11533 29 20 92- 5 17 8 192- 17 11 15
C 11534 29 14 92- 5 21 53 192- 18 11 28
C 11545 5 12 92~ 5 29 25 192- 19 23 17
C 11582 29 5 92- 6 17 12 192- 19 27 9
C 11641 9 4 92- 6 23 28 192- 19 13 1
C 11648 21 37 92- 6 23 31 192- 20 i} 9
C 11658 27 33 92- 6 25 5 192- 20 9 15
C 11659 27 32 92~ 6 25 12 192- 20 27 12
C 11661 27 36 92~ 6 31 13 192- 21 7 2



34
NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
"NO. NO. NO. NoO. NO. NO. NO. NO. NO.
192- 21 13 10

192- 21 15 16

192- 21 17 23

192- 23 15 2

192- 26 11 %8s

193- 8 5 18

193- 8 29 17

193- 9 29 7

195- 17 17 10

195- 45 15 9

195- 45 31 11

195- 103 7 8

195- 103 23 8

195- 522 17 25

211- -5 19 10

211- 9 13 28

214- 103 5 9

217- 200 5 15%%

219- 1 15 27 <i:>
219- 8 15 14 ::)
219- 14 13 18

221- 672 21 52
\0




Be Safe...

Insist on
GENUINE




